The 17th IWA Leading Edge Conference m
on Water and Wastewater Technologies i imermationa:

Latest Innovations,
Technelogies and
Solutions for Water &

Wastewater Management

Conference Programme

28 MARCH — 1 APRIL 2022
RENO, NEVADA | UNITED STATES
www.iwa-let.org | # iwaLET

Platinum Sponsor Welcome Reception Sponsor Gala Dinner Sponsor
AZCOM S nanostone RAMBOLL
Silver Sponsors
-1 = S
E BLACK & VEATCH Hazen Jacobs @») suee Xy le rln-
. = - Let’s Solve Water
Utility Sponsors Organised by Supporting Partner

*
7N\ ( : USA
EEEEEEEEEEEEEEEEEEE ATRVVETQEREJ?MEAQ]RFOA\JL{T% m @ University of Nevada, Reno m NATIONAL
Quitty Difeeret. i waterassociation

the international aice. COMMITTEE
Wi



Nanostone Water’s innovative ceramic membrane technology
[...]
Mark Millan, Data Instincts (United States)

17:40 - Enhancing 1,4-dioxane removal through co-metabolic

17:45 biofiltration in advanced water treatment systems for

potable reuse
Hannah Stohr, Hampton Roads Sanitation District
(United Kingdom)

WASTEWATER TRACK / SESSION 4

EMERGING CONTAMINANTS: MICROPLASTICS,
PHARMACEUTICALS AND PERSONAL CARE PRODUCT
(PPCP) AND ANTIBIOTIC RESISTANCE

Co-chairs: Bruce Rittmann, Shaily Mahendra

Keynote (1)

Developing a holistic approach to monitor ARG and ARB
in the effluent of an ultrafiltration membrane

Laura Orschler, Technical University of Darmstadt
(Germany)

Removal of a C16-alkyl quaternary ammonium compound
via microbial peroxide production cell and UV-light

Yen Jung Sean Lai, Biodesign Swette Center for
Environmental Biotechnology (United States)

Effects of non-antibiotic and antibiotic co-exposure
on the development of antibiotic resistance in E. Coli
Populations

Yujie Men, University of California, Riverside (United
States)

Keynote (2)

Supercritical water oxidation for on-site biosolids and
emerging contaminants elimination

Marc Deshusses, Duke University (United States)

Optimization of pilot-scale membrane processes
hybridized with inline dosed powdered activated carbon
Or pre-ozonation

Christoph Schwaller, Technical University of Munich
(Germany)

Treatment train technology for emerging contaminants in
water systems and corresponding microbial ecology
Shaily Mahendra, University of California, Los Angeles
(United States)

Poster Pitch Session 4

Mechanistic elucidation and technology advancement
toward the complete destruction of per- and
polyfluoroalkyl substance

Jinyong Liu, University of California, Riverside (United
States)

Inductively regenerable magnetic activated carbon for
removal and degradation of organic micropollutants from
wastewater

Caleb Inskeep, University of Stuttgart (Germany)

Degradation of oseltamivir (tamiflu) in uv photolysis

and UV |H,0, reactions: performance, kinetics, and
mechanism

Kyung-Duk, Seoul National University ((Republic of Korea)

The 17th IWA Leading Edge Conference on Water and Wastewater Technologies | 21| Programme Book | www.iwa-LET.org



Thursday 31 March
LET 2022 | Morning | Technical Sessions

Room: Cascade 1 Room: Cascade 3

DRINKING WATER TRACK / SESSION 5
ADAPTING WATER SUPPLY SYSTEMS FOR CLIMATE
RESILIENCE

Co-chairs: Pete Vale, Jeff Yarne

9:00 - Keynote (1)

9:30 Technology adaptation for resilient and sustainable
water
Shane Snyder, Nanyang Technological University
(United States)

9:30 - Decentralised drinking water production from rain

9:45 water — a case study on household level
Evelyn de Meyer, De Watergroep (Belgium)

9:45 - Innovative One Water solutions for a sustainable water
10:00 supply
Alex Waite, City of Santa Monica (United States)
10:00 - Discussions
10:30
10:30 -
11:00 Coffee Break (Nugget 2 Ballroom)
11:00 - Keynote (2)
11:30 Is your infrastructure ready for climate? A recent
example, the NY REDI program
Jennifer Olivo, Ramboll (United States)
11:30 - Hybrid feed-forward and feed-back algorithm for
11:45 automated control of coagulation in drinking water
Arthur Fayolas, Suez (France)
11:45 - WaterArchitect — an efficient modelling tool towards a
12:00 more optimal decentralized water management
Louise Vanysacker, De Watergroep (Belgium)
12:00- Discussions
12:30
Poster Pitch Session 5
12:30 - Climate resilience water supply systems in the coastal
12:35 areas of Bangladesh
Toriqul Islam, NGO Forum for Public Health
(Bangladesh)
12:35 -
12:40
12:45 -

14:00 Lunch (Nugget 2 Ballroom)

WASTEWATER TRACK / SESSION 6
WASTEWATER BASED EPIDEMIOLOGY

Co-chairs: Daniel Gerrity, Joan Rose

Keynote (1)

SARS-CoV-2 wastewater surveillance enables
apportionment of infection burden and guided public
health response(s)

Francis Hassard, Cranfield University (United
Kingdom)

Outbreak detection through sewer network monitoring
in wastewater based epidemiology

Laura Haak, University of Nevada, Reno (United

States)

Long-term surveillance of wastewater SARS-CoV-2 in Los
Angeles county

Phillip Wang, University of Southern California

(United States)

Keynote (2)

COVIDPoops19 analysis: equity and lessons learned
Colleen Naughton, University of California Merced
(United States)

Clinical testing underestimates COVID-19 incidence
and variant prevalence: insights from WBE in Southern
Nevada

Daniel Gerrity, Southern Nevada Water Authority
(United States)

Monitoring the temporal dynamics of SARS-CoV-2 VOC
B.1.1.7 in Germany with genome sequencing

Laura Orschler, Technical University of Darmstadt
(Germany)

Poster Pitch Session 6

Estimating relative abundance of SARS-CoV-2 variants
through wastewater surveillance using digital PCR
assays targeting

Alexandria Boehm, Stanford University (United States)

Bacterial pathogens and antimicrobial resistance
genes identified via wastewater-based epidemiology in
Harare, Zimbabwe

Nicolette Zhou, University of Washington (United
States)

The 17th IWA Leading Edge Conference on Water and Wastewater Technologies | 22 | Programme Book | www.iwa-LET.org



Thursday 31 March
LET 2022 | Afternoon | Technical Sessions

Room: Cascade 1 Room: Cascade 3

DRINKING WATER TRACK / SESSION 7
SUSTAINABLE DESALINATION

Co-chairs: Jonathan Clement, Nikolay Voutchkov

14:00 - Keynote (1)

14:30 Addressing complex seawater pre-treatment with
ceramic membrane filtration
Jonathan Pressdee, Nanostone (United States)

14:30 - Optimization of UVC-LED pre-treatment embedded

14:45 in spiral-wound elements for biofouling control in
membrane desalination
Philipp Sperle, Technical University of Munich
(Germany)

14:45 - Nanowood materials for sustainable desalination and

15:00 resource recovery
Zhiyong Ren, Princeton University (United States)

YU Discussions

15:30

15:30 -

16:00 Coffee Break (Nugget 2 Ballroom)

16:00 - Keynote (2)

16:30 Recovery of valuable minerals from desalination brines
Nikolay Voutchkov, Water Globe Consultants (United
States)

16:30 - Ultra high-pressure reverse osmosis membranes for the

16:45 lowest cost and energy approach to achieve minimum
liquid discharge
Jishan Wu, UCLA (United States)

16:45 - Implementation of circular economy and energy

17:00 efficiency in seawater desalination by integrating brine
treatment technoly
Rodoula Ktori, TU Delft (The Netherlands)

17:00- Discussions

17:30
Poster Pitch Session 7

17:30 -

17:35

17:35 -

17:40

17:40 -

17:45

17:45 - .

1800 Closing Ceremony (Cascade 3)

19:00 Gala Dinner (Nugget 1 Ballroom) (Sponsored by Ramboll)

WASTEWATER TRACK / SESSION 8
TREATMENT OF COMPLEX AND HIGH STRENGTH
WASTEWATER

Co-chairs: Ana Soares, Marc Deshusses

Keynote (1)

AnMBR for global sanitation: The NEWgenerator™ for
off-grid wastewater treatment in India and South Africa
Daniel H. Yeh, University of South Florida (United
States)

Cost savings through nitritation of high strength
ammonia sidestream liquors with novel biocatalysts
Felipe Munoz, Microvi Biotech Inc. (United States)

Design, performance and cost of faecal sludge and
septage treatment plants in Odisha State, India
Prasanta Kumar, Odisha Water Supply and Sewerage
Board (India)

Keynote (2)

Design of a small-footprint wastewater treatment and
energy recovery process for biorefineries

Yalin Li, University of Illinois at Urbana-Champaign
(United States)

Extreme sulfide concentrations in a sulfate reducing
bioreactor select for sulfide tolerant sulfate reducing
bacteria

Korneel Rabaey, Ghent University (Belgium)

Biodegradation of insensitive munition explosive
formulations: IMX-101 and IMX-104 using aerobic
granular sludge

Nathaniel Stein, University of Utah (United States)

Poster Pitch Session 8

Filtering the unfilterable: the application of graphene
oxide coating technology in the toughest of applications
Tom Williams, Enebio (United Kingdom)

Causes of souring during food waste and fats|oils|grease
anaerobic co-digestion with municipal sludge
Michelle Young, Arizona State University (United States)

Causes of souring during food waste and fats|oils|grease
anaerobic co-digestion with municipal sludge
Michelle Young, Arizona State University (United States)

The 17th IWA Leading Edge Conference on Water and Wastewater Technologies | 23 | Programme Book | w1




Friday 1 April
LET 2022 | Technical Tours

TECHNICAL TOUR OF TRUCKEE MEADOWS WATER
AUTHORITY’S WATER SUPPLY SYSTEM — FROM LAKE
TAHOE TO CHALK BLUFF WATER TREATMENT PLANT

Starting at crystal-clear Lake Tahoe and the headwaters
of the Truckee River, the “Tahoe to the Tap” tour will

take participants on a trip that outlines the challenges
and opportunities of operating in one of America’s most
scenic watersheds. From Tahoe’s outlet we will travel
downstream and stop at Donner Lake to discuss innovations
in river operation and storage; then we will move on to
the century-old Verdi Hydroelectric Plant where we’ll
break for lunch in a parklike setting on the bank of the
Truckee River. Next, participants will tour the award-
winning Chalk Bluff Water Treatment plant where we will
discuss how our region’s increasingly collaborative and
comprehensive approach to water-resource management
not only responds to the challenges of growth and
climate change, but actively works to mitigate them.

09:00 Travel to Lake Tahoe

10:00 Tahoe Headwater Presentation

10:30  Travel to Donner Lake

11:00 Reservoir Management Presentation
11:30  Travel to the Verdi Hydroelectric Plant
12:00 Lunch and Hydroelectric Presentation
12:45  Travel to the Chalk Bluff Treatment Plant
13:00 Tour of Drinking Water Treatment Plant

13:45  Travel back to the Hotel

TECHNICAL TOUR OF TRUCKEE MEADOWS WATER
RECLAMATION FACILITY

The Truckee Meadows Water Reclamation Facility (TMWRF)
treats approximately 120,000 m3/day wastewater servicing
the cities of Reno, Sparks, and portions of Washoe County,
Nevada, USA. TMWREF is a tertiary treatment plant that
employs enhanced biological phosphorus removal through
an anaerobic/oxic activated sludge configuration, tertiary
nitrification through trickling filters, and denitrification
through fluidized bed reactors. The treatment train
includes polishing treatment of dual medial filters and
sodium hypochlorite disinfection. In order to discharge
into the Truckee River, TMWRF produces an effluent with
incredibly low nutrient concentrations with total nitrogen
averaging less than 2 mg/L and a TDS concentration

less than 500 mg/L. Solids handling includes an acid/

gas digestion process with centrifuge dewatering and a
digester biogas conditioning treatment train that feeds

a 1 MW cogeneration engine. Currently, a pilot scale
aerobic granular sludge process is being operated for
research of future treatment options for the facility.

The delegates on this tour will be able to visit the facility
with the plant staff and management over a “brown
bag” lunch and discussion after touring the facility.
09:00 Travel to Treatment Plant
11:30  Tour Wrap up and Lunch

12:20  Travel back to the Hotel

BOOK YOUR TOUR!

Please visit the Technical Tour desk to secure your
spot if you haven't already done so online.

Price: $ 20

The 17th IWA Leading Edge Conference on Water and Wastewater Technologies | 24 | Programme Book | www.iwa-LET.org







Presentations
LET 2022 | Abstracts

Session 1. Emerging technologies
for digital water

PURE WATER SAN DIEGO'S IMPLEMENTATION OF A
DIGITAL TWIN TO IMPROVE SYSTEM UNDERSTANDING
AND SUPPORT COMMISSIONING

The City of San Diego's new 34 mgd advanced water
treatment plant, the Pure Water Facility (PWF), is currently in
construction and will be a large scale indirect potable reuse
system. The project includes several complex components
that were initially identified as system risks. A digital twin
was used during the design phase that accurately represents
system hydraulics and controls in order to: * Understand
how flows will be managed through the PWF to achieve a
consistent flow to reverse osmosis. * Develop an equalization
strategy at the Water Reclamation Plant that provides
consistent flow to the PWF and manages existing non-potable
demands. * Reduce overall system risk by making informed
decisions on future system operation. * Support start-up and
commissioning of over one billion dollars of infrastructure.
The application of digital twins provides meaningful value

for complex systems. This presentation will highlight how

the digital twin brought value to the Pure Water project.

Tyler Nading, United States (tyler.nading@jacobs.com)

DEVELOPMENT OF AN INTELLIGENT SYSTEM AT
SEWERSHED SCALE WITH BIG DATA MANAGEMENT AND
ARTIFICIAL INTELLIGENCE APPLICATION

Aging infrastructure, increasing frequency and intensity

of extreme events due to climate change, and increasing
population demand have induced various stresses on
wastewater and stormwater infrastructure. This has led to
frequent cases of Combined and Sanitary Sewer Overflows
(CSOs and SSOs), among other issues. This has exacerbated
the impact of sewershed on the society and environment.
With the advent of efficient sensory technologies, higher
computational capabilities of processors and development of
advanced mathematical modeling techniques, it has become
possible to create intelligent versions of sewersheds in the US.
This study will propose a framework to enable implementation
of Intelligent Sewersheds for water utilities in the US. The
study is based on improving current understanding of

system, data, model, decision and service centric aspects to
enable a smarter approach to sewershed management.

Kenneth Thompson, United States
(ken.thompsonl@jacobs.com)

Dadiala, Rhea; Vishwakarma, Anmol; Sinha, Sunil;
Dermody, Chris

A DIVE INTO MACHINE LEARNING IN THE WATER INDUSTRY

The water industry is beginning to recognize and apply machine
learning (ML) as a tool to optimize system operations in a way
that was not possible even a few years ago. This is primarily
due to advances in online instrumentation, data management
and loud computing. Accordingly, five applications of ML in
the water industry will be presented to illustrate the power of
these tools: influent flow prediction, sewer pipe deterioration,
RO membrane optimization, sensor data cleaning, and
predicting dewaterability. Additionally, each of these ML
models provided operational staff with additional insight into
their operations that could not be generated through other
means (i.e., mechanistic models) as easily or as quickly.

Derya Dursun, United States (ddursun@hazenandsawyer.com)
Bilyk, Katya; Dunn-Reier, Malia; Blate, Micah; Roostaei,
Javad

FINDINGS FROM NATIONAL SCIENCE FOUNDATION
ENGINEERING RESEARCH CENTER PLANNING GRANT FOR
DEVELOPMENT OF SMART ONE WATER

Collaborative planning efforts for a proposed Smart
One Water Cyber-Physical-Social infrastructure

NSF-ERC have identified opportunities to transform the way
people interact with smart water services, and to advance
national-scale cyberinfrastructure for adaptive and intelligent

management of engineered and natural water systems driven
by societal needs for resilience, sustainability, and social

justice. Adequate and clean water is necessary for human
health and well-being, as well as for supporting ecosystems

and the prosperity of water dependent economic sectors (e.g.,
agriculture, energy generation). As emphasized by the U.S.
National Academy of Engineering, access to clean water is one
of the 14 Grand Challenges facing engineers in the 21st Century.

Water supplies in the U.S. and around the world are facing
new threats, and advanced technologies can help to manage
and mitigate these threats. However, there is no national
program that integrates the management of natural water
systems along with built and socio-economic systems. This
paper describes a major national initiative to converge
disciplines around the challenges in water systems.

Sunil Sinha, United States (ssinha@vt.edu)
Dzombak, David; Gardoni, Paolo; Babbar-Sebens, Meghna

The 17th IWA Leading Edge Conference on Water and Wastewater Technologies | 26 | Programme Book | www.iwa-LET.org